
2005-2009 POLARIS SPORTSMAN
RECEIVER		  PART # 100465
			   Hardware Kit: HK-006 

Kit Components:
Qty.	         Part Description

1................. Receiver Plate
2................. 3/8”-16 x 1” Bolt
1................. 1/2”-13 x 2-3/4” Bolt
2................. 3/8”-16 Nylock Nut
1................. 1/2”-13 Nylock Nut
2................. 3/8” SAE Flat Washer
2................. 1/2” SAE Flat Washer

INSTALLATION INSTRUCTIONS:

1.	 Place hitch into location and assemble as 
shown in Figure 1&2.

“Figure 2” Front of UTV

“Figure 1” 

©2014 Copyright Kappers Fabricating, Inc.   All rights reserved


